Severe asthma management




Notes
1. These may be commenced in the emergency department, should there be delay in transfer to the ward, providing the child is closely monitored.
2. Continuous nebulised salbutamol can be best achieved by refilling the nebuliser well using a cut feeding tube to prevent any disconnection of continuous oxygen delivery. Refill contents up to 6 ml when 2 ml remains.
3. Make up to a total volume of 10 ml and give through syringe driver at 60 ml/hour.
4. Make up to a total volume of 2 0ml and give through syringe driver at 60 ml/hour.
5. If intravenous magnesium has a good effect, a continuous infusion can be continued. Use MgSO4 50% solution (2 mmol/ml) at 0.06 ml/kg/hour (30mg/kg/hour) to keep Mg between 1.5 and 2.3 mmol/l.
6. Load children with salbutamol, even if they have already received the smaller single-dose intravenous salbutamol over 10 minutes.

7. A patient must be closely monitored during salbutamol infusion with K+ and lactic acidosis measured 6 hourly.

8. There is no role for aminophylline outside the intensive care unit (ICU). In ICU, it may occasionally have a role to play to prevent intubation if all other measures have failed.

Improving





Severe asthma





Mild-moderate asthma protocol








Mild-moderate








Triage








Oxygen saturation ( 94%: Give oxygen via face mask and reservoir bag while preparing nebuliser.





Intensive care unit.8


Salbutamol load 


5-10 µg/kg/minute.6  


1 mg/ml solution 


at 0.3-0.6 ml/kg/hour


for 1 hour.





Salbutamol infusion 


1-5 µg/kg/minute.7  


1 mg/ml solution 


at 0.06-0.3 ml/kg/hour.





Not improving





Severe asthma: One or more of following features: Cyanosis OR saturation < 94% OR previous intensive care unit admission OR drowsy or confused OR silent chest OR marked tachycardia OR pulsus paradoxus OR impaired speech or feeding, OR peak expiratory flow < 60%.





High care.1


Continuous nebulised salbutamol 1 hour.2


AND/OR


Single dose intravenous salbutamol 15 µg/kg in 10 ml saline over 10 minutes.3


AND/OR


Single dose MgSO4 50% solution (2 mmol/ml)


0.1 ml/kg (50 mg/kg) 


(maximum 2 g) in 20 ml saline4 over 20 minutes.5








Incomplete/poor response: Tachypnoea, wheezing, recessions, impaired speech or feeding, peak expiratory flow < 80%, saturation < 94% in room air.





Review diagnosis.


Consider pneumothorax.


Blood gas.





Not improving. Admit to high care. 








Nebulise Salbutamol


Half-hourly.


Ipratropium bromide 4-6 hourly.








Mild-moderate asthma: All of the features below:


No cyanosis, saturation > 94%, no previous intensive care unit admission, normal conscious level, good air entry, no marked tachycardia, no pulsus paradoxus, normal speech and feeding, peak expiratory flow >  60%.








Good response: No tachypnoea, minimal wheezing,


no recessions, able to speak and feed, peak expiratory flow > 80%,


saturation > 94% in room air





Wean salbutamol to 1-2 hourly depending on clinical response.





Ipratropium bromide 4-6 hourly.





Continue nebulised salbutamol every 20-30 minutes


for first 2 hours.





Good response/stable








Convert to salbutamol


metered dose inhaler and spacer multidose (6 or 10 puffs) 


up to hourly.








Continuous saturation, heart and respiratory rate monitoring.


Complete 3 nebulisers.


Reassess.





Site IV cannula.  Steroids for 5-7 days: Oral prednisolone (2 mg/kg, maximum dose 40 mg).


If vomiting/too unwell for oral medication: IVI dexamethasone 0.6 mg/kg daily until orals tolerated


IVI 





Nebulise (together). Give 3 doses in first hour.


(3 doses may be completed on ward if improves during this time).





Oxygen flow rate > 6 l/minute.  Fill volume 4 ml using normal saline as diluent.  


Higher doses possible if minimal air entry.





1- 2 years: Salbutamol 5 mg/ml: 2.5 mg (½ ml) (or fenoterol 1 mg/ml: 0.5 mg; ½ ml) and ipratropium 0.25 mg/ml: 125 μg (½ ml). 


( 3 years: Salbutamol 5 mg/ml: 5 mg (1 ml) (or fenoterol 1 mg/ml: 1 mg; 1 ml) and ipratropium 0.25 mg/ml: 250 µg (1 ml). 








Transfer to ward.


Mild-moderate asthma protocol.








Deteriorating


OR  CO2 > 6 


OR CO2 rising. 








Improving









